
Hood County Regional 
Sewerage System 

.T' e..!l 
~, r~"1 
r" ., 

'; i " ..., , 

i: i 

Brazos River Authority 

& 
Hood County 

Intergovernmental 
Committee 

November 2000 

HDR Engineering, Inc. 



Hood County Regional Sewerage System 
Feasibility Study 

Prepared for 

Hood County Intergovernmental Committee 
and 

Brazos River Authority 

Prepared by 

lilt 
HDR Engineering, Inc. 

November 2000 





Signature Sheet 

James R. Glaser, P.E. 
HDR Engineering, Inc. 



Table of Contents 

Section Page 

Executive Summary ........................................................................................................ IX 

1 

2 

3 

4 

Introduction ............................................................................................ . 1-1 
[...]
17.468 23.151 30.141 34.672 

2020 2030 2040 

Year 

Figure 2-11. Peak Instantaneous Wastewater Flows 
Hood County SS1 Population 

Hood County Regional Sewerage System 
Feasibility Study 

2-25 

2040 2050 

0.528 0.533 

0.229 0.229 

1.862 2.170 

0.798 0.930 

1.596 1.860 

0.319 0.372 

0.319 0.372 

0.106 0.124 

0.106 0.124 

0.106 0.124 

0.106 0.124 

38.291 41.225 

2050 



Population and Wastewater Flow Projections 

Table 2-10. 
Peak Instantaneous Wastewater Flows with High Case Population* 

(MGD) 

Item 

CitiesfTowns 

City Of Granbury 

City Of Tolar 

Rural Water Utilities 

Cresson Water Works 

Oak Trail Shores Subdivision 

Acton MUD 

Acton Water Co. - Royal Oaks 

Arrowhead Shores 

Blue Water Shores 

Boynton Water Supply 

Brazos River Acres 

Canyon Creek Addition 

Comanche Cove 

Comanche Harbor Ports 0 Call 

Comanche Peak North 

Country Meadows Subdivision 

CPN WaterWorks 

Eastwood Village 

Highland Lakes 

Hood County Water Co. 

Laguna Tres Estates 

Laguna Vista Subdivision 

Lipan Water Works 

Long Creek Water Co. 

Mesa Grande WSC 

Montego Bay Estates 

Mooreland Water Co. 

North Fork Creek No II 

Rain Water Supply Corp. 

Resort Water 

Ridge Utilities 

Rock Harbor Estates 

Rolling Hills Water Service 

Sandy Beach Subdivision 

Scenic View Estates 

Shady Grove Subdivision 

Shores Utility Corporation 

Sky Harbour WSC 

Thorp Springs Water 

Western Hills Harbor 

Whipporwill Bay Subdivision 

Hood County Regio/Ull Sewerage System 
Feasibility Study 

2000 

5.765 

0.265 

0.064 

1.297 

5.629 

0.090 

0.528 

0.304 

0.069 

0.143 

0.298 

0.408 

0.612 

0.105 

0.089 

0.106 

0.177 

0.006 

1.367 

0.233 

0.168 

0.281 

0.107 

0.150 

0.136 

0.128 

0.152 

0.047 

0.155 

0.184 

0.135 

0.137 

0.176 

0.059 

0.098 

0.085 

0.381 

0.013 

0.527 

0.267 

2-26 

Projected 

2010 2020 2030 

11.545 19.010 22.647 

0.287 0.281 0.285 

0.079 0.086 0.094 

1.542 1.650 1.797 

7.760 9.079 10.345 

0.108 0.115 0.125 

0.646 0.704 0.774 

0.431 0.513 0.591 

0.084 0.092 0.101 

0.165 0.173 0.187 

0.364 0.397 0.437 

0.546 0.627 0.708 

0.749 0.816 0.897 

0.121 0.127 0.137 

0.102 0.108 0.116 

0.151 0.180 0.207 

0.205 0.215 0.233 

0.006 0.006 0.007 

1.776 2.006 2.245 

0.285 0.311 0.341 

0.225 0.258 0.292 

0.359 0.401 0.446 

0.140 0.158 0.177 

0.184 0.200 0.220 

0.157 0.165 0.178 

0.148 0.156 0.168 

0.176 0.185 0.199 

0.057 0.063 0.069 

0.195 0.216 0.240 

0.277 0.342 0.400 

0.165 0.180 0.198 

0.165 0.179 0.196 

0.203 0.214 0.231 

0.074 0.083 0.091 

0.113 0.119 0.129 

0.099 0.104 0.112 

0.550 0.662 0.766 

0.015 0.015 0.016 

0.657 0.723 0.800 

0.309 0.324 0.350 



Population and Wastewater Flow Projections 

Table 2-10 (continued) 

Projected 

Item 2000 2010 2020 2030 

County Remainder (No Current Utility) 

Along NW Loop near Granbury 0.272 0.354 0.727 2.020 

South of Hwy 377 at S. End of Loop 0.117 0.152 0.312 0.866 

Infill between Granbury and Acton 0.233 0.304 0.623 1.731 

Y Between Hwy 4 and Hwy 2580 0.047 0.061 0.125 0.346 

Development East of Lake 0.047 0.061 0.125 0.346 

FarNW 0.016 0.020 0.042 0.115 

FarSW 0.016 0.020 0.042 0.115 

Far NE 0.016 0.020 0.042 0.115 

FarSE 0.016 0.020 0.042 0.115 

Hood County Total 21.716 32.233 43.321 53.321 

'Includes infiltration and inflows allowable. 

60.0~-----------------------------------------------------------------, 

50.0 

c 

Iii! Rest of County 

IliiActon MUD 

• City of Granbury 

(!) 40.0 t---------------------: 
~ 
J!:o 

~ 
~ 30.0 t----------= 
,g .. 
(!) 

c 
.2 

20.0 
~ 

10.0 

0.0 
2000 2010 

Year 

2020 

Figure 2-12. Peak Instantaneous Wastewater Flows 
Hood County High Case Population 

Hood County Regional Sewerage System 
Feasibility Study 

2-27 

2030 



Population and Wastewater Flow Projections 

(This page is intentionally left blank.) 

Hood County Regional Sewerage System 
Feasibility Study 

2-28 



Hood County Regional Sewerage System 
Feasibility Study 

2-29 

Population and Wastewater Flow Projections 



Section 3 
Existing Wastewater Facilities 

3.1 General 

Based on information from the Texas Natural Resource Conservation Commission 

(TNRCC), it appears that there are eight permits that involve wastewater systems serving 

municipal or residential wastewater systems in Hood County. The names of the wastewater 

permit holders are listed in Table 3-1. Locations of major existing facilities are shown in 

Figure 3-1. 

Table 3-1. 
Existing or Permitted Wastewater Treatment Facilities 

Hood County Regional Wastewater System Feasibility Study 

Permit Number Permit Holder 

0010178-002 City of Granbury, Southeast Plant' 

0011208-001 Acton MUD, DeCordova Bend Plane 

0011265-001 City of Tolar' 

0011415-001 Acton MUD, Pecan Plantation' 

0013022-001 Hood County Utilities' 

0013025-001 Ridge Utilities, Inc. 

0013590-001 City of Lipan' 

0013809-001 Fall Creek Utility Company 
, 

Information from the permit file and/or information from the Owner of the 
Utility has been obtained. 

General permit information for the facilities is listed in Table 3-2. Site visits were made 

to the two Acton MUD wastewater treatment plants, the City of Granbury WWTP, the City of 

Tolar WWTP, and the City of Lipan WWTP. Contact was made with Hood County Utilities, but 

the Utility did not express an interest in the study. Information concerning the existing facilities 

is presented in the remainder of this section. 

Hood County Regional Sewerage System 
Feasibility Study 

3-1 fill 



(This page is intentionally left blank.) 

Hood County Regional Sewerage System 
Feasibility Study 

3-2 

Existing Wastewater Facilities 



Hood County Regional Sewerage System 
Feasibility Study 

3-3 

Existing Wastewater Facilities 



Existing Wastewater Facilities 

Table 3-2. 
Existing or Permitted Wastewater Treatment Facilities 

Hood County Regional Wastewater System Feasibility Study 

Permit Parameters 

Monthly Flow CBOD TSS 
Owner and/or Facility (MGD) (mg/L) (mg/L) 

City of Granbury, Southeast WWTp1 2 10 15 

Acton MUD, DeCordova Bend2 0.24 10 15 

City of Tolar 0.10 10 15 

Acton MUD, Pecan Plantation3 0.24 10 15 

Hood County Utilities, Inc. 0.088 10 15 

City of Lipan 0.10 30 90 

Fall Creek Utility Information not yet obtained 

1 Plant expansion is currently underway to provide the permitted capacity listed. 
2 Plant is to be expanded to 0.375 mgd. Construction project underway at plant. 
3 Plant is to be expanded to 0.39 mQd 

3.2 Wastewater Collection Systems 

NH3 
(mg/L) 

3 

3 

3 

3 

NA 

NA 

Areas with wastewater collection systems include portions of Acton MUD and essentially 

all of the Cities of Granbury, Tolar, and Lipan. The locations of these areas are shown in 

Figure 3-2. 

Substantial developed areas do not currently have collection systems and treatment 

facilities and rely on on-site systems. Based on the estimated current population of Hood County 

and current flows to wastewater facilities, somewhere in the range of 50 percent of the 

population is not served by wastewater collection facilities. 

3.3 Existing Wastewater Treatment Plants 

3.3.1 City of Granbury Southeast Wastewater Treatment Plant 

Granbury's Southeast WWTP is an activated sludge-type treatment plant that was 

originally built in 1986. Improvements to the plant are currently under construction to provide 

the plants' permitted capacity of 2.0 MGD. Average flow to the plant was 0.737 MGD during 

the 12 months ending September 1999. 

Hood County Regional Sewerage System 
Feasibility Study 

3-5 I-il\ 
--------------- ---_._-----------



(This page is intentionally left blank.) 

Hood County Regional Sewerage System 
Feasibility Study 

3-6 

Existing Wastewater Facilities 



Hood County Regional Sewerage System 
Feasibility Study 

3-7 

Existing Wastewater Facilities 



Existing Wastewater Facilities 

Treatment units at the plant prior to the start of the current construction project included 

headworks, lift station, aeration basin, secondary clarifiers, and chlorine contact chamber. 

Effluent is discharged to Lake Granbury. Waste sludge from the secondary clarifiers is 

periodically routed to drying beds for dewatering before being hauled to a landfill. The plant 

experiences a few problems. First, disk aerators are used to aerate the aeration basin and 

dissolved oxygen (DO) levels are sometimes too low. The City has experienced infiltration and 

inflow (If I) into their sewer collection system and, as a result, they have had to report high 

instantaneous inflows on occasion. 

Figure 3-3 is a conceptual layout of the Granbury WWTP that includes facilities currently 

under construction. Major changes to be made are the addition of an aerated grit removal 

system, two fine bubble aeration basins with air blowers (which will presumably solve low DO 

problems), a third secondary clarifier, a centrifuge for sludge dewatering; and the conversion of 

the existing aeration basin to an aerobic sludge digester with diffused air. Also, the plant will 

switch from chlorine disinfection to ultraviolet disinfection. 

Overall, the City of Granbury's WWTP looks to be in good condition and capable of 

being used for an indefinite period into the future. However, the plant site is locked in, meaning 

no future expansions are possible. 

3.3.2 Acton MUD - DeCordova Bend Wastewater Treatment Plant 

Acton MUD's DeCordova Bend WWTP is an activated sludge-type treatment plant that 

IS permitted for a flow of 240,000 gpd. Although Acton MUD does not record peak 

instantaneous flows, it is estimated that peak instantaneous flow to the facility is in the 450,000 

to 500,000 gpd range. 

As shown in the schematic in Figure 3-4, treatment consists of bar screens, an oxidation 

ditch with floating aerators, secondary clarifiers, a chlorine contact basin, and drying beds. 

Effluent is discharged to a creek and waste sludge is hauled to a landfill after dewatering. 

DeCordova is currently under construction for expansion to 375,000 gpd capacity. The 

major improvement involves the addition of a second clarifier. 

Hood County Regional Sewerage System 
Feasibility Study 

3-9 



~~ 
~. t 
~~ 
q' ~ 
~;:, 
-~ ;:: ~ 

~'" ~, 
§ 
!::. 

~ 
'" ~ 
~ 

~ 

VJ 
I ...... 
o 

~ 

Influent Headworks 
Lift 

Station 

Mechanical 
Dewatering 
System with 
Odor Control 

Aerated Grit 
Removal 
System 

Aerated Sludge 
Holding Tank 

RAS 

WAS 

Figure 3-3, Schematic - City of Granbury WWTP 

UV 
Disinfection 

Chamber 
Discharge 

Q1 
en" s-

<Q 

~ en 
CD 
~ 
CD .., 
~ 
() 

~ 
~" 



Existing Wastewater Facilities 

Bar Sqeens 
Oxidation Ditch 

with Floating 
Aerators 

Return Siud e 

Hauled to 
Landfill"-~ 

Drying 
Beds 

Chlorine 
Contact 
Basin 

Discharge 
toStrearn 

Figure 3-4. Schematic of DeCordova Bend Wastewater Treatment Plant 

3.3.3 Acton MUD - Pecan Plantation Wastewater Treatment Plant 

Acton MUD's Pecan Plantation WWTP is quite similar to the DeCordova WWTP: it is 

an activated sludge-type treatment plant permitted for 240,000 gpd, with an estimated peak daily 

flow in the 450,000 to 500,000 gpd range. Also, as shown in the schematic in Figure 3-5, the 

Pecan Plantation WWTP has the same treatment processes as DeCordova, except that it does not 

have drying beds. Instead, sludge is routed to an open manhole before disposal to landfill. 

Effluent is discharged to the Brazos River. A proposed expansion to 390,000 gpd would consist 

of two new clarifiers, a second floating aerator in the oxidation ditch, and raising the wall height 

of the oxidation ditch. 

Rem 
Wastewater Bar$creens 

Oxidation Ditch 
with Floating 

Aerators 

Return Siud e 

Hauled to 
Landfill 

Chlorine 
Contact 
Basin 

Discharge 
to Stream 

Figure 3-5. Schematic of Pecan Plantation Wastewater Treatment Plant 

Hood County Regional Sewerage System 
Feasibility Study 

3-11 Iil\ 



Existing Wastewater Facilities 

3.3.4 City of Tolar Wastewater Treatment Plant 

The City of Tolar's WWTP is an activated sludge-type package plant pennitted for a flow 

of 100,000 gpd. Average current flow is approximately 48,000 gpd. A schematic for the plant is 

shown in Figure 3-6. 

Notes: 
1. Plant is permitted for 

100,000 gpd; current 
flow is approximately 
5O,000gpd. 

2. 0.0 content in chlorine 
contact chamber 
sometimes is a 
problem. 

3. Chlorine building has 
one bank of cylinders 
without automatic 
switchover. 

Drying Beds 

Oxidation Dich 
(Out of Service) 

Bullseye Above-Ground 
Steel Tank with 

Extended Aeration 

BarScreens 

Figure 3-6. Schematic of City of Tolar's Wastewater Treatment Plant 

3 Blowers 

The package plant uses on-site bar screens and a lift station. The wastewater treatment 

plant has an aeration basin, secondary clarifier, chlorine contact chamber, and aerobic digester in 

one unit. There is an oxidation ditch on the site that is not in service. Discharge is to a creek and 

sludge is wasted to drying beds. Influent has a high 5-day biochemical oxygen demand (BODs) 

and effluent tends to have low and inconsistent DO measurements. Tolar's WWTP could serve 

as a "regional" facility for growth within close proximity (about a 1-112 mile radius) of Tolar. 

Hood County Regional Sewerage System 
Feasibility Study 

3-12 



Existing Wastewater Facilities 

3.3.5 City of Lipan Wastewater Treatment Plant 

The City of Lipan's WWTP is a stabilization pond-type plant pennitted for a flow of 

100,000 gpd. Average current flow is approximately 50,000 gpd. A plant schematic is shown in 

Figure 3-7 and reveals a fairly simple process: bar screens, aeration basin, and two stabilization 

ponds in series before effluent is pumped to a creek. 

Bar Screens 

Discharge 
to Creek 

Figure 3-7. Schematic of City of Lipan's Wastewater Treatment Plant 

The plant has historically had high pHs and has always been odor-free. Since Lipan is 

located in a remote area of Hood County, it is likely that their treatment plant would be used in 

the same capacity as the City of Tolar's WWTP: continue treating wastewater produced within 

the immediate surrounding areas instead of joining a county-area regional plan. It is possible, 

however, that the TNRCC may require conversion to a treatment process that produces a higher 

quality effluent if flows increase and effluent continues to be discharged. 

3.3.6 Summary 

Summary comments concerning the existing treatment facilities are listed below. 

1. Existing collection systems currently convey wastewater to the treatment sites, so the 
sites will likely continue to function as treatment sites or pumping station sites for an 
indefinite future period. 

2. Based on Owner input, the Acton MUD WWTP sites and the City of Granbury 
WWTP site are constrained, and no expansion beyond currently planned or pennitted 

Hood County Regional Sewerage System 
Feasibility Study 

3-13 



Existing Wastewater Facilities 

capacity will be possible at the sites without land acquisition and significant 
pennitting effort. 

3. Following completion of the current expansion project at the City of Granbury 
WWTP, it appears that the plant will be capable of meeting current pennit parameters 
for an extended time period. 

4. The Acton MUD WWTPs provide relatively limited capacity, are aged, and are 
located in constrained sites. Replacement of the plants with capacity at other 
locations and decommissioning of the plants appears in order when economically 
feasible. 

Hood County Regional Sewerage System 
Feasibility Study 

3-14 



Section 4 
Water Quality and Wastewater Treatment Requirements 

4.1 General 

4.1.1 Water Quality 

There have been at least six studies of water quality in Lake Granbury since 1976. The 

Brazos River Authority has summarized the results for the studies; some of the important points 

of the studies are listed below. 

• Nutrient concentrations in the lake generally do not comply with current Texas 